AA \>S HYDRAULIC
SPARE PARTS PRICE LIST FOR MV MOTORS (ser.2)

Item Spare Parts Code No pggrl\?lgte(;r
1 |DUST SEAL 60x72x3 MP013V026 1
2 |SCREW (only for MV(W)... M8x25-8.8 MPQO8V042 6
3 |ERONT CAP

For MV(W)... 43362 018 00 1
For MVC... 43142 839 00 1
4 [SHAFT SEAL 60-80-7/6 MP015V013 1
5 |"O"RING
For MV(W)... 114,02x1,78 MP011V076 1
For MVC... 110x3 MP011B103 1
6 |[CASTELLATED NUT M42x3 MP0O7V015 1
7 WASHER (For MV...K) M42 MP023B017 1
8 |[PARALLEL KEY
For MV...C A14x9x70 MP13V014 1
For MV...CO 1/2x1/2x2 1/4 56231 017 00 1
For MV...K B16x10x32 MP13V017 1
9 SHAFT **
For MV...C cylindrical 250, straight key 41344 448 00 1
For MV...SH splined DP 8/16 ANS B92.1-1970 | 41344 449 00 1
For MV...K 1:10 tapered 41344 450 00 1
For MV...CO cylindrical @2 1/4”, straight key 41344 455 00 1
10 |RADIAL TAPERED ROLLER BEARING ** MP10V025 2
11 |[SPACER BUSHING ** 43141 788 00 1
12 |SUPPORT BUSHING ** 43141 789 00 1
13 |LOCK NUT ** M60x1,5 49813 705 00 1
14 |[SEAL RING 49891 975 00 1
15 |PLUG Gl/4 MP17VvV001 1
16 |WASHER 13x17 49891 566 00 1
17 |HOUSING
For MV 51162 737 00 1
For MVW... 51162 739 00 1
For MVC... 51162 746 00 1
18 |CARDAN SHAFT | MV
For MV 315 L=115,5mm 46457 107 00 1
For MV 400 L=122,5 mm 46457 107 01 1
For MV 500 L=130,5 mm 46457 107 02 1
For MV 630 L=141 mm 46457 107 03 1
For MV 800 L=155 mm 46457 107 04 1
19 |["O"RING 113x3 MP011B075 2
20 |[GEAR WHEEL SET MV
For MV 315 W=25,5 mm 129 7200 010 1
For MV 400 W=32,5mm 129 7200 011 1
For MV 500 W=40,5 mm 129 7200 012 1
For MV 630 W=51,0 mm 129 7200 013 1
For MV 800 W=65,0 mm 129 7200 014 1
E-MV-ser.2 -1- 05.2006



£AA \>*S HYDRAULIC

Hydraulic Motors MV...-series 2
Spare Parts List

Item Spare Parts Code No pg?rlclgtegr
For MVV 315 W=25,5 mm 129 7865 001 1
For MVV 400 W=32,5 mm 129 7865 002 1
For MVV 500 W=40,5 mm 129 7865 003 1
For MVV 630 W=51,0 mm 129 7865 004 1
For MVV 800 W=65,0 mm 129 7865 005 1
21 |PIN 4x9,8 MP11006 1
22 |VALVE DRIVE Il MV 46457 110 00 1
22.1 |VALVE DRIVE Il MV...T 46455 020 00 1
23 |CHANNEL PLATE MV 43142 734 00 1
24 |VALVE PLATE MV 43142 737 00 1
24.1 |VALVE PLATE MV...RS 43142 805 00 1
25 |BALANCE PLATE MV 45342 050 00 1
26 |PIN 5x30 MPO8V157 1
27 |SPRING WASHER MV 59263 013 00 1
28 ['O"RING 70x2 MP011V159 1
29 |[SPACER 41111 041 00 1
30 |"O"RING 45x2 MP011V039 1
31 |END COVER
For MV 51141 056 00 1
For MVV 51141 088 00 1
For MV...RS 51141 056 01 1
For MV...T 51141 066 00 1
32 |BALL 26,35 MP09V012 2
33 |GUIDE PIN 44323 001 00 2
34 |SPRING 59111 005 00 2
35 |WASHER 10x14 MP021B001 2
36 |PLUG M10x1 49561 205 00 2
37 |SCREW M16xL
For MV(W,C,V) 315.... L=140 MPO8V116 4
For MV(W,C,V) 400.... L=150 MP08V109 4
For MV(W,C,V) 500.... L=160 MP08V110 4
For MV(W,C,V) 630.... L=170 MPO08V111 4
For MV(W,C,V) 800.... L=180 MPO08V112 4
For MVS 315.... L=130 49511 603 00 4
For MVS 400.... L=150 MP08V109 4
For MVS 500.... L=160 MP08V110 4
For MVS 630.... L=170 MPO08V111 4
For MVS 800.... L=175 49511 603 05 4
38 |NAME-PLATE
For MV 49961 887 00 1
For MV...T 49961 886 00 1
39 |RIVET 2x5
For MV MP08BO057 4
For MV...T MPO08B057 2
40 |TACHOMETER MVT 129 7185 001
40.1 |WASHER MVT 49891 986 00 1

E-MV-ser.2

05.2006



m MxS HYDRAULIC Hydraulic Motors MV...-series 2

Spare Parts List

Item Spare Parts Code No pglrj;\nﬂgteér
40.2 |“O” RING 42x1,5 MPO011V110 1
40.2 |“O” RING 23x1,5 MPO011V112 1
40.3 |[HOUSING MVT 51162 239 00 1
40.4 |AXLE MVT 49715 018 00 1
40.5 |ROTO GLYDE RING 8x12,9x2,2 MP016022 1
40.6 |SPACER 49891 584 00 1
40.7 |RETAINING RING B8 MP022B022 2
40.8 |[RADIAL BALL BEARING 8x22x7 MP10V029 1
40.7 |RETAINING RING B8 MP022B040 2
40.9 |RETAINING RING A22 MP022B023 1
40.10 |WASHER A5x9 MP021B028 4
40.11 |SCREW M5x18 MPO0O8V232 4
41 |PINMV...T 49715 017 00 1
42 |RETAINING RING A110 (only for MVC...) MP022B034 1
43 |PLUG 9 [for MV...RS only] MP065014 1
44 |“O”RING
For MVS 140x3 MPO011V101 1
For MVV 115x3 MP011V129 1
45 |SCREW M5x30 MP08B006 2
46 |FLANGE MWV 43142 790 00 1
47 |FLANGE MVS 41341 002 00 1
48 |SCREW
For MVV 315, 400.... M5x30 MP08B006 2
For MVV 500.... M5x40 MP08V068 2
For MVV 630, 800... M5x50 MPO8V076 2
49 |SHAFT CUP MV
For MV...C 48472 710 00 1
For MV...SH 48472 712 00 1
For MV...K 48472 709 00 1
For MVS 48472 711 00 1
For MVV 48472 719 00 1
50 |[CUP MVT 48472 715 00 1
51 |[SEAL PLUG G1 49541 723 00 2

NOTES:

* - Contained in Seal Kit Code No 41 5125 9500, 41 5125 9100, 41 5129 7845, 41 5129 7865, 41 5125
9140.

** - BEARING UNIT for MV...C ( 1259500001) contains items 9, 10,11,12 and 13.These parts are
not separately available.

** - BEARING UNIT for MV...K ( 1259500003) contains items 6,7,8,9, 10,11,12 and 13.These parts
are not separately available.

** - BEARING UNIT for MV...SH ( 1259500002) contains items 9, 10,11,12 and 13.These parts are
not separately available.

E-MV-ser.2 -3- 05.2006



£AA \>*S HYDRAULIC

Hydraulic Motors MV...-series 2

Seal Kit for MV(W)...-series 2

Spare Parts List

ltem Spare Parts Code No Number
41 5125 9500 [per Motor
1 |DUST SEAL 60x72x3 1
4 |SHAFT SEAL 60-80-7/6 1
5 |"O"RING 114,02x1,78 1
19 |"O" RING 113x3 2
28 |"O"RING 70x2 1
30 ["O"RING 45x2 1
Seal Kit for MVC...-series 2
Item Spare Parts Code No Number
41 5125 9100 |per Motor
1 |DUST SEAL 60x72x3 1
4 |SHAFT SEAL 60-80-7/6 1
5 |"O"RING 110x3 1
19 |"O"RING 113x3 2
28 |"O"RING 70x2 1
30 |"O"RING 45x2 1
Seal Kit for MVS...
Item Spare Parts Code No Number
41 5129 7845 [per Motor
19 ["O"RING 113x3 2
28 |"O"RING 70x2 1
30 |"O"RING 45x2 1
44 |“O” RING 140x3 1
Seal Kit for MVV...
ltem Spare Parts Code No Number
41 5129 7865 |per Motor
19 |"O"RING 113x3 2
28 |"O" RING 70x2 1
30 |"O"RING 45x2 1
44 |“O” RING 115x3 1

E-MV-ser.2

05.2006



M MxS HYDRAULIC Hydraulic Motors MV...-series 2

Spare Parts List

Seal Kit for MV...T-series 2

ltem Spare Parts Code No Number
41 5125 9140 |per Motor

1 |[DUST SEAL 60x72x3 1

4 |SHAFT SEAL 60-80-7/6 1

5 |"O"RING 114,02x1,78 1

19 ["O"RING 113x3 2

28 |"O"RING 70x2 1

30 ["O" RING 45x2 1
40.2 |“O” RING 42x1,5 1
40.3 |“O” RING 23x1,5 1
40.6 |ROTO GLYDE RING 8x12,9x2,2 1

Tightening Torques

Item Tightening [daNm]
2 2,5+3,0
6 70+71
15 2+25
37 19+19,5
45, 48 05+0,7

E-MV-ser.2 -5- 05.2006



M MAx=S HYDRAULIC Hydraulic Motors MV, MVW and MVC-series 2

Spare Parts List

E-MV-ser.2 -6- 05.2006



M MAx=S HYDRAULIC Hydraulic Motors MVS and MVV

Spare Parts List

E-MV-ser.2 -7- 05.2006



